v7 4 = RYAN MAIFIELD EDITION
NZ =2 e

1/10 SCALE 2WD OFF-ROAD RACING CARKIT




ZOEFITIERR/CH—FVhZEHBE

VROIEE. FRHICEDESTEVE T COFVME. D

D—IVRFvVEFY A—H—THBHITED

[FFENT DERRIED

SERE- R AR/CH—T 9 . RFHAZE(CHE L IELLMEN - B2 EITZ U TR MR, St CHFRICERLBTENHEF T,

iy — ===
R/C Hh—%R2ICEUVATIELIEHD iFSEIF
BF R (RZRELIT) D I ETT BERE . M FREFDAD(TIER B2 EHEBLTTE,

I HIDFER H ETOFE R H N\v>FU—DHEbikL B
fJJEOJL\%iﬁPﬁ‘CI;%\EJ}_L'Ct;L\t'F*L\ INSTEERS @ IIEHR/CH—EHEADA. BRIOKMEMLIZENZE  (\WwFU—ICHBOHBEEBICESFEALTFSL.)
ERIHAGE JERCRIRTT, —ROHBEFILEBDET . IL— VBT TRITIFFFD, 0 \yFU—EFET B AEICHRIPLTLIOmVERS

® ANDRICHTFATESEND T\ T—TEER. T R/CH—RY—FyhTESE T, BFRCITo T TEV. X, EREISFA CORELRITTTEL,
BEfRIEENSBoOIBEG. ITE 7 IF—YEREET @ NEE. ABRDADREEICIED L SIFEM CREMICESEE @ \vFU—DREREFFBINIERCIERLT TS FTES
BELEDETEL. WTTFEL, DEEEFE TRFBT L. BEORS

@ HENOHICHAEERELF THS  LEDRNEDND ® R/CH—RBEREFATZA.ASHONS I I TREDES BOFET.\yFU—BENE0EEMI L5FBERILLTT
EREHISHAIIDHRE T [FRET BBHBOET SRS OZA 8 HER DS =0,

@ HEHITIRS. BLBIENUELCHOET . REDA LV BEEMOBVERCESE TS, @ EFRONYFU—REBEVEECEDET SERFERTE/NY
ICHTERENBICE > TEEFERLTTEW. X Ay @ EEICR/CH—EESETNIADZRER. BRHELS FU—ZEHZEICEDET O T AHPENEBNTHSHE
H—F A TEEEAT IRERBEFVNETOTEEL BULKSIC. BRHERBLES T ZRERNM DT TFEL, LTF&EL,

TFEL, @ R/CH—IKEHNET . MOBR. KicED DB B TRE @ FELHoINYFU—E—ROISE—RITRTFIC. BFH

@ BRICIIELHRHEBALTVET PEIMIaN: 583 R/CXAMENTD . RETBRRDBOET THEHEAOEIAEICETTTE L,

S/ —VERTvIHHK, EEFEIDNYELLDE @ R/CH—DEREIES. PN ¥4 VL ISEEE TED
T S ARUBNSSICERLTTFE L, 7./ wrU—sgRLcgRBRcToc. BESscFE [l E—Y—0OHDIRL B

@ TSATAvIN—VIRERYERT DRI, VIR IER R BENEVNTTEL, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—EHHREICIEDEDSDET . BIRTY ® 7.2VDOINvFU—CE—Y—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEMET DLSIC DTHEPFEZEBVTHS AT FIRAEEZLTTEL — N ERELRSEIROE TS EISNETDT. 6
HBHITTFEL, LE—9—0IL—541 V%S BHEE. E—5—ELohbEE

o mmri-rErEnucEwcTrL.EESSPE [l FESEAFIE R L3~EVEEETHSELLTTZ,
THECI-FIERMTDLBIRTT . L RRGERIC 0 5 vhzEmdaL3Ic. A0 ECR/CH—EBEET ., @ T—Y—REBMHHAYTFUANBETT . SIETBERL
BREINTLEVEYa—MEEDRNP, HEEE+T5IC ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIE LoD EfTRRNEIEDE I . ERRRIICTY
REHRGLVBSDBOET LTHS, E—I— &Ny T U—BERLET. —ZVIULD. ISV TERSRIRT DEDAY TS

@ NELLONRE. EETDHE BB TUREDET @ EEEOTVFHERIZL. A YFEONICUET . GEELD AZUTTFEL,

BEREDT D IRIBURIS EBBEDBOFT o BENTHOTVBEBRTT HICEEOBVRETERL O E—5—OUECESRF PHERRLTTE. ¥ LIS
® ZER[F BEICNTORNCLEHREL. BRORVEH TFEL.) ETHEVWEE—F—DOHEEE TS CRBHREVRIT TEL .,

TIT2TTFEL. @ SEEOZAYFEONICLET, {thDR/CANZEIRY FRICHIEDFET,
@ EHTROE—y—RIFRBNEELCEDFT. EBEHEEITTS

ETRTFIER

® RE—RIVPO—SDORAvFZOFFICLET .
®@ NyFU—DEREALET.
@ REEEDRAYFZEOFFICL. 7T T ZfDET .

LE—Y—ZHBHIRICHEDTT DT FEHHMZEENTHS
FETLTLTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

R/C cars are controlled using a radio frequency. In a
worst-case scenario, radio interferences may cause
loss of control.

If others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy

days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.
Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

M BEGINNING A RUN H

@
®
®

@

Place the R/C car on a stand so the wheels are off
the ground.

Confirm that the speed controller switch is OFF, and
connect the motor and battery.

Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

Turn the speed controller switch ON.

M FINISHING A RUN H

0}
®
®

Turn the speed controller switch OFF.
Disconnect the battery.

Turn the transmitter switch OFF, and retract the
antenna.

BATTERY USAGE R

(Carefully read the instruction included with the batteries)

When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.
When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

MOTOR USAGE B

(Carefully read the instructions included with the motor.)

Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.
Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL CICAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

ETDEHICHIEBEVNKOIEL BHD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2Fvxx)Lb70OR (1 U=k, 1 7VTEER)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
ETRA7.2VI\vTFU—)\wT (AcL—K\wo /EI\U—5 1)
7.2V BATTERY PACK (Straight Pack / Saddle Pack Type)
FE1TH/I\WvFU—FEzs
BATTERY CHARGER
ETHE—Y—
MOTOR
T ZERAANS—
BODY SPRAY PAINT

HHH I CDIRICHIEARTSITE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

— ]| ——0] ][] —)|
AYIARSA JN—(2mm, 1.5mm) TSARSAIN—()\)
HEX WRENCH SCREW DRIVER(SMALL)
YT—1BW T—5ZLYF 1.5mmAvgZRSA){— ¥1200 YT-DP1W D—ZLVF #1TS5ARSA/{— ¥1200
YT—20W D—ZZLYF 2.0mmAwIZRS A )\— ¥1200
—TE—=
[ == -
F YRS A J\—(7.0mm, 5.5mm, 5.0mm) BODY REAMER
NUT DRIVER YT-BMRW D—22L>F K54 U—<— ¥3300

YT-NBOW T—JZXL>F 5.0mm FvhRS54/{— ¥1520
YT-NB5W J—J AL >F 5.5mm FvhRS1/{— ¥1520
YT-N70W J—JZL>F 7.0mm FvhRS4/)(— ¥1520 @

-4—-:- BRRS AR
D) QUICK DRYING GLUE

CS—SGEX Bifgizi&#| ¥800
U=

SCISSORS
YT—CS1 /\Y= 160mm ¥1200
YT—CS2 Hi#R/ (U= ¥1200

i~

SIARITF —w)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE
FyNIADTWAIE

TOOLS (INCLUDED)

|||_ ]

+=FEUUF =2 I\wI LT NALVF(1.5m&2.0mm)
NUT WRENCH TURNBUCKLE ALLEN WRENCH
WRENCH

HREZTDICREBEIBDRICA S ANZULODOSIRL. SBAEDIEEICHE> CTHERICHE B EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1. XAV v2—DHEILT

Main Chassis Assembly

CDOR—IJTERTD/I\—Y
Parts used on this page

Z2-0028P2
Y4 RIL—h
Side plate

Z2-0028P2
Y4 RIU—KLE&R F 1
Side plate L& R 1Ea

Main Chassis

a

ZC-F38
gﬁgﬂ{ggy_ M3x8 BSEZR
. . FHS Screw
Main chassis
ZC-F38
M3x8 BS5+vw T X6 g
FHS Screw

2. 70V MR hOEYTIF

Front Suspension Mount Installation

e CTTHE 41, #1.1 BERLET,
Bagﬁ#ﬁ]’ ‘ﬂ]ﬂ&?@nts Use the bags #1 and #1-1 here.

| z2-018M

Z2-201P LI~y RV KL

NIVISVORZA K X2 Bulkhead Mount L
Bellcrank Post

Z2-201P
NIVISVORA
Bellcrank Post
JULIAY RYTVBLE&R X & 1

Bulkhead Mount L&R

] © [© s B2-300FL
e) O JOYRYAYIU K-S
@ @ Front Suspension Mount - Standard
XEE(TER
B2-300FL Note position

JOYMRAYIV K-S X1
Front Suspension Mount - Standard

ZC-F315 /
@ M3x15 BSER
FHS Screw j

ZC-F310 g
ZC-F310 SE
FHS Screw @

I

ZC-F315
M3x15 HSEZR X2

FH Screw @




3. RIVI ST DES}IF

Bell Crank Installation

K[H#1. #1-1 OB
Bag #1, #1-1 Contents

CDOR—IJTERTB/\—Y
Parts used on this page

Z2-002B
0V KMNLIAY R X1
Front Bulkhead

Try—-UTVT X1

Center Link

«OOOE @ @ gOOO)
B2-300U

FPyN=P—LIIV K-S X1
Upper Arm Mount - Standard

(1:1)
ob

U5 -UVINS— X2
Center Link Collar

Ol

BB-105-2
BX10 RFPUVY x4
Bearing

Offm

ZC-206SH
Ov RIVRAR=LS X1
Ball Stud S

¥

ZC-206MH
Oy RIYV RR—=ILM X2
Ball Stud M

ZC-208LH
Ov RIYVRKR—=LL X2
Ball Stud L

O f

ZC-A3610B
Imm 7V ZAXR—— - B X6
Tmm Aluminum Spacer - Black

ZC-BH38
M3x8 T~y R X2
BHS Screw

i

ZC-BH310
M3x10 IR Uy R X2
BHS Screw

(oo

ZC-BH315
M3x15 RZUAY R X2
BHS Screw

CCTlIEH1, #1-1 2FHUET,
Use the bags #1 and #1-1 here.

ZC-BH315
M3x15 iR Ay R
BHS Screw

Z4-201CLC

TV INAS—

Center Link Collar @
ZC-A3610B I

Tmm 7 ZAR—H—- 2

Bellcrank

2C.A36108 Ball Stud L

ImmZVEAN=Y—- 2 7
Tmm Aluminum Spacer - Black (&)

ZC-206LH
Oy RIVRR—=ILL

o<.|)

B2-300U
PYI\—F—=LIYDU K-S
Upper Arm Mount - Standard

Standard

XETITER
Note position

P.19 TERLET,
Usedon P.19

BEHA3IITA>TVEFT,
3 different types included.

P—iRik—> 17mm X3
Servo Horn

ZC-206MH
Ov RIY RKR—=ILM
Ball Stud L

&

ZC-206SH
Oy RIVRAR—=ILS
Ball Stud SS

Z2-002B

0V MULIAY R

Front Bulkhead

BB-105-2
5x10 N7 U

ZC-BH38
M3x8 Ry Ay R
BHS Screw

ZC-BH310
M3x10 Ry Uy R
BHS Screw

NAELVF (2.0mm)
Allen Key ( 2.0mm )




4. VY Y7 — LDt

Rear Suspension Arm Installation

ZC TR 42, #2-1 ZFERLE T,
Use the bags #2 and #2-1 here.

R #2. #2-1 ONBE
Bag #2, #2-1 Contents

NS i
Z2-008R

UvO7PYRX7—L L&RF 1
Rear Lower Suspension Arm L & R 1Ea

Z2-001B
U= X1
Rear Bumper

i E—

Z2-300RF2
UVPHIIDV - F X1
Rear Suspension Mount - F

Z4-300SRR
UPHIAYTIY R X1
Rear Suspension Mount - R

(9
@) ®)
Z2-300RF2 / Z2-300RS

UYPHIAIIY RAR—P— - FX1
Rear Suspension Mount Spacer - F

Z4-300SRR
UPYAY DY RAR=Y— - RX]
Rear Suspension Mount Spacer - R

B

[
i
LE

B4-300B
BAYI Y Ty a1 RF X2
Suspension Bushing

B4-300B
PBAYI Y RIv a1 RR X2
Suspension Bushing

©

ZC-A3610B
Tmm 7V AR—Y— - & X4
Tmm Aluminum Spacer - Black

[

Z2-300RF2
UVPHYIIIV K- F
ear Suspension Mount + F

Z2-300RF2 / Z2-300RS
2 UVHYAIDY RAR—Y—-F
Rear Suspension Mount Spacer - F

CDOR—ITHERTD/I(—Y
Parts used on this page

M3x10 S ER
FH Screw

XEEITER
Note position
Z2-008R
UPO7HR7—L R R0 o
Rear Lower Suspension Ar

Z4-300SRR
<> USRIV~ -R

So~_Rear Suspension Mount - R
o

N, &
%ﬂz&ll.;_f_,ﬁ
Note position B4-300B

—— 2OV Ty ya
Suspension Bushing

ZC-A3610B
[~ Tmm 7S 2R~y 2

B4-300B 1mm Aluminum Spacer - Black

PYRIYUVMIwvva

Suspension Bushing @

Z2-008R
UvPO7Y9R7—L L

Inner Sus. Arm Pin Rear Lower Suspension Arm L

"
ZC-A3610B

Tmm 7V AR—Y—- 2
Tmm Aluminum Spacer - Black

Q Z2-001B

% U=
Rear Bumper

Z4-300SRR

Ly
Z UYHYIAI DY RZAR—Y— - R
] B4-300B o Rear Suspension
YRAYUVNITwvva Mount Spacer - R
Suspension Bushing |==
BRI DY NI vy ahFET B,

JU—DEZHI > TFEL,
Due to rubbing against the suspension
bushing, remove the gray shaded area.

> x ZC-F310
M3x10 SR

z / FH Screw

UVEASRAYTY vy 1D

Rear suspension mount bushing pairings

O bk /RF U+ /RR A&
Front Rear Toe-angle
TPIFAFv R . . . . .
Anti-squat 0 1 2 3 4

H1 H1 0 0 1-H3) (1-H3 o
€ € 0 Q
o) 0 T3
€, YH<S,
H1 H1 0 0 1-H3) (1-H3
N > | K > | K SERS > 3.5°
€ € 0 0
GH TH3) (113 3\ (3 .
> < > K > < > < 2.5
YH¢ 0 LH LH
H3 Ha

ZC-F310 B - -

MEX10 95% 1y 7 x4 @ . 3

FHS Screw ik o

[ | TH3) (TH3 .
ee b9 | (8| EIE8 35

AVF—PBRT7—LEY X2
Inner Sus. Arm Pin

(&)




5.70V b3y o590 —0OBUTF
Front Shock Tower Installation
CC TR #3. #3-1 ZHFEALET,
— Use the bags #3 and #3-1 here.
¥ #3. #3-1 DNB
Bag #3, #3-1 Contents

ZC-BH322
M3x22 Ry Ay R
BHS Screw

D

Z2-017

e — o JOVbhvavsyI—
L_@’\—Jt1§ﬁﬁ§'.§)}\ J Front ShockJTower
Parts used on this page / (3

P2
" & &N e
° ° Ty p—
° ° Washer

Z2-017

JOYbhYavoy9— X1
Front Shock Tower

] ©

M3 Fw b
Nut

ok

Z0-N3P zC-537 ORI
M3Fwh X2 TvIvr— X2 e-
Nut Washer

ZC-F310

M3x10 5Fvv 7
FHS Screw o-

”

[

ZC-F310
M3x10 B5Fvv T X4
FHS Screw

:

ZC-BH322
M3x22 RF Uy R X2
BHS Screw

6. UV avIy7—DHEHMIIT
Rear Shock Tower Assembly

CCTld&E 43, #3-1 #FEHLET,
Use the bags #3 and #3-1 here.

¥ #3. #3-1 DA
Bag #3, #3-1 Contents

ﬂsmee
M3x22 K& Ay K

P BHS Screw

ZC-N3P
" " B ZC-837
CON—ITRAT B/~ Not " B
Parts used on this page Washer

Z2-018
Uvravosyo—
Rear Shock Tower

Z2-018 @
UvravosD— x1
Rear Shock Tower

) YOV RD v p— X2
¥ \WMount Washer

ZC-F310
© M3x10 B5Fvv 7 @
l FHS Screw

Z2-001W
VROV DwYr—
Mount Washer

QL Z2-001W
DA VI AR—Y—
Wing Spacer

Z2-001W

Wing Spacer DAVIIIY b
Wing Mount
Z2-001W
DAVIIIU S X2
Wing Mount
Z2-300RM ZC-BH312 M 72-300RM
3voyI9—-JU—R X1 M3x12 K&y R Y3voyI—-Jb—R
N ] Shock Tower Brace BHS Screw Shock Tower Brace
Z2-300RM
AON—0 25 AFERILY— X1 PO TERALET,
7 ~—-V ] Sway Bar Holder Used on P.9

Qf D)

ZC-N3P @ \ 3

ZC-F310 M3 T kX2 /

M3x10 B5Fv w7 X2 Nut ZC-BH38

FHS Screw Uy 3y UEEAICREI BIE P.26 EBRL L, M3x8 5 >~ K Z2-300RM
Gmmmm When mounting the rear shock to the rear-side, BHS Screw AZERIT—

G]W please refer to p. 26. Sway Bar Holder

ZC-BH312 o3

Y
M3x12 IRy Uy R X4 '\BASéssg—}egwj vExE
BHS Screw

(- (©)

Z2-018M ZC-BH38 ZC-BH322
Y3y IIT—AR—Y— X1 M3x8 RFUAY K X2 M3x22 RF¥U\v K X2

ZC-BHSE“E ZC'S~37 Shock Tower Spacer BHS Screw BHS Screw
M3x22 iKY UAY R X2  Twyv— X2
BHS Screw

Washer @

Allen Key ( 2.0mm )




7.9V 7y I\=7—LIIY NDEHITT

Rear Upper Arm Mount Assembly

CCTCldE 43, #3-1 2FEHLET,
Use the bags #3 and #3-1 here.

R #3. #3-1 DRB
Bag #3, #3-1 Contents

CDOR—ITERTD/I\—Y
Parts used on this page

SO

ZC-206LLH
Ov RIYV RR—JLLL
Ball Stud LL

ZC-A3610B I
Imm7Z)VEAR—H— - 2 @
Tmm Aluminum Spacer - Black

BB-85-4 7S-507

PO TERALET,
\ Z2-300RM Used on P.9
Z2-300RM UV 7yI\—F—LIDV
YUY 7ZwI\—=7—LI Tk X1 Rear Upper Arm Mount
Rear Upper Arm Mount
D PO CRALEY.
ZC-A3610B Used on P.9
(©) 1mmzizan——x x5 (oo (I
Tmm Aluminum Spacer -Black
2G-206LLH Z2-300RM ZG-BH310 ZC-BH325
O BTy R—Jb LL X2 TU—RAR—H— x1 M3X10 KF¥UAY R x2 M3x25 K&~y R x2
Y " Brace Spacer BHS Screw BHS Screw
Ball Stud L
. — o
8. K—ILF 7 DIEHIIT e —
i o N XETETER
Ball Diff Assembly X8 <7 U Note position
p— Bearing +
— — S\N\’\N\N o B2-508TS
8441 QWS SALE @7“77’w X
Bag #4-1 Contents 20503 DQ%S% AT 4 Diff Nut
FIFY ~
bift Gear [ASIES EVS%E I | B2-508TS
Wider area on up FIRATVVY
- Diff Spring
— f )

B2-501MR B2-501MR

FIIaAVML X1 FIIYIAURRX]

Diff Joint Left Diff Joint Right

Z2-503 B2-506
FIFY X1 FIUVY X2
Diff Gear Diff Ring
AS-SDL CS-SBG
FIIW—T X1 TSvIIUR X1
Diff Lube Black Grease

1:1)

O

Z5-507

ASZ Rik—=)L X8
Thrust Ball

©

Z8-507
ASARTyYv— X2
Thrust Washer

©

Z2-505T
FVIRATITIR=) X14
Tungsten CarbideDiff Ball

Oll ©

BB-85-4 BM-508
B5x8 X7 UVT x2 oOuUvI X1
Bearing 0O Ring

BM-508

FTIROUa1— X1

Diff Screw

B2-508TS B2-508TS
TI7Fv bk X1 FIRATUVT X1
Diff Nut Diff Spring

o )

@ @5x8f\“7uy7“ ASARNT Yy p—
Bearing . Thrust Washer B2-501MR
| oo \-’I FIVaALYhL
B2-506 7S-507 Diff Joint Left
zIU2Y P Z5A M- (818)
& Diff Ring | Thrust Ball (8 Pcs) | @
&) zs507
il .
| ’ ASARTYY v— B2-506
@ Thrust Washer FIUVY
B2-501MR Diff Ri
F9Y34 YR e

Diff Joint Right
BM-508

FIAIYa— \wl v
Diff Screw DQ %
e
T IR—IVCFATTTIV—Tleo3ib & ( >BM-508
ZEHUL TS, @ ouvsy
Apply a liberal amount of diff lube to 0 Ring
the diff balls. 252 MR—IUCIZBTFTS v o5 U 2% |
ZMUTLIEEL,
00 QU IERICHEM T 5 L THEMRDE
5N&EY,
-0 o é%?gf}{/ 04@) Apply a liberal amount of black grease
e} O Diff Ball (14 Pcs) to the diff thrust balls.

Applying it to the O-ring will help
prevent dust from entering.

FIZAIY21—ZHUFDMDAH. T IV 3AY heATERBAIDT T 34 hY
PICEFTLTVRHERLET. BISHEVEEREHFEEVDEVDEERL T ZEL,
Tighten the diff screw in small increments, while checking the diff action by
turning the diff joint and making sure that the opposing diff joint rotates in the
opposite direction. If the diff joint does not rotate, check to see that everything
is assembled correctly.

< g] ISYHIUR (B) EEHLET.
‘ FIN—T (HEEH) EEHLET. Apply a black grease.

Apply a diff lube. - — =
R=IL5T DR AL
Ball Diff Adjustment Allen Koy

ULohOLYFEHESR, TIFVHESHELLEDETT JATY 1a—=DUFOMIAH
FI. CTCTOREIFERTIDTEETTBOBEVRA Y FETRDTATLIEE L,
When tightening the diff, use two allen keys to test the tightness of the diff.
Slowly tighten the diff screw until the diff gear cannot be turned by hand. (Tighten
the diff screw until the diff does not slip when the car is run.)

Allen Key (2.0mm )




9. YRy I ADEHIIT

Gear Box Assembly Z2-302D3M Z2-303I
FrRyIRL TARS—Vv T~
Gear Box L Idler Shaft

BB-1510
10x15 RX7UVT
Bearing

BB-105-2 @
Bx10 RFPUYY

Bearing BB-1510
—_— S 10x15 "7 UVY
CDR—ITHERTD/I\—Y 705.303TA Bearing
Parts used on this page Ny TYv Tk

; Top Shaft

Z2-300RM
TU—ZAR—H— X1 228030, . 5x10 X7 U2
Brace Spacer idler Gear Bearing

Gmmlmm Z2-302D3M \&

ZC-BH310 FrRyIZR
M3x10 IRy K X2 Gear Box R
BHS Screw

(I

ZC-BH325

M3x25 RFIAwY R X2

BHS Screw
CC TR #5, #5-1 #EFRALET,
Use the bags #5 and #5-1 here.

R #5. #5-1 OKRB
Bag #5, #5-1 Contents

BB-105-2

ZC-BH310 %% ZC-BH315

M3x10 R Iy R M3x15 iRy Ay R

BHS Screw BHS Screw

M3x8 U5+ vv
FHS Screw

FYRYIZX (BFV)L&RF 1
Gear Box (3 gear) L& R 1Ea

Uv>3vo5T7— Assy
Z2-303TA Rear Shock Tower Assembly
v 7Y+ Tk X1
Top Shaft

<

Z2-3031 Z2-503IC
PARS—=Yv T~ XA RS—F X1
Idler Shaft Idler Gear

ZC-BH310
M3x10 Ry R
BHS Screw

Z2-304C
E—5—TJL—b X1
Motor Plate

ZC-F38
M3x8 U5+ v+ v X3
FHS Screw

(o

ZC-BH310
M3x10 iRZ Ay R X4
BHS Screw

(o

ZC-BH315
M3x15 iRF Ay R X1
BHS Screw

XM3BX10 R INY RIFR #3-1 [CADTWVET,
The M3x10 BHS are included in bag #3-1.

ZC-BH325
M3x25 RY Ay R

BHS Screw 2 _t <
MM3x25 RFINY R, TU—ZAZAR—HF—FR #3-1 [CAD>DTVET,
_ The M3x25 BHS, brace spacer are included in bag #3-1.

BB-1510 BB-105-2
1015 RFPUVYT X2 Bx10RX7UVT X4 _._ N
; : NELYF (2.0mm)
Bearing Bearing @ . Allen Key ( 2.0mm )




10. AU wI\—, FVY Ry I ADED FF
slipper, Gear Box Installation

CCTIR& #5, #5-1 #FRALET, onarabYs
Use the bags #5 and #5-1 here. e tiive oup.

B

&
B2-670S / BM-N4F
M4 FaOVFv b

Nylon Nut l\

B2-670C

AUy =)y R

Slipper Pad
B2-SG80

Z)\—F+v 80T e @
Spur Gear B2-670P
/ U w)(=TL—hk
Slipper Plate

R
W

5

[ #5, #5-1 DRB
Bag #5, #5-1 Contents

:o)l\n_yt1§ﬁﬁ§-é/\o_‘y 1~ 1.5mm—»
Parts used on this page

@

B2-670S
AUy N—=RTUVT X1
Slipper Spring

ZC-BH320
| | M3x20 iR& Ay K @
. BHS Screw

KETCTORY v\ —FAR(F B OFERFIC
@ DIFNITBIEENERICEDET,
Adjust the slipper so that when the

car accelerates from a dead stop,

there is a small amount of slip.

B2-670P

AUy N\—=TL—hk x2
Slipper Plate

B2-670C
AYw\—=)\y K X2
Slipper Pad

B2-SG80
AJ\—F+1 80T X1
Spur Gear

B2-670S / BM-N4F
M4 7S5V IFa40VFw b X1
Nylon Nut

Z2-302R
SIK—y—hk A X1
Rubber Sheet A

@
S

ZC-F310
M3x10 Y35+ +v T X4
FHS Screw

(@i

ZC-BH320
M3x20 RFUAw R X2
BHS Screw

- ’ ~| z2302r
i S)——h A
N )\«,\\., A@ £ Rubber Sheet A
\\.-\ / !\\ v

Allen Key ( 2.0mm )



11. Xy FU—iRILY —DHD {13

Battery Holder Installation ﬁ I\Z/ICSE; %%y«w K
BHS Screw

CC Tl #6, #6-1 ZEALET, <l ﬁ

Use the bags #6 and #6-1 here. ) ‘

Z2-018M
— FYRy IZYR— b~
| Gear Box Support

KR #6. #6-1 DAR
Bag #6, #6-1 Contents
CDOR—ITHERTD/I(—Y

Parts used on this page

ZR-BP6
ARV IF—T 130x20 X1
Foam Tape

Z2-118PN
Uy FU—RILF—RR b
attery Holder Post

[~ 25-85325
I M3x25 Tv hRIU 31—
L, Set Screw

Z2-018M
FPRyIZGHR—k X1
Gear Box Support

Z2-118FS
ARYIT—T 96x46 X1

Foam Tape ZC-F310
M3x10 S ER @
C ) FH Screw il

C D
72-118FS
2RV IF—T 92x6.9 X2
72-118PN
Foam Tape (D) v U—s—Fv

Battery Holder Nut

Ny FU=TU—MIERY AR IT—TIERARIC
BhETHY RUTTERATEL,
Attach the foam tape to the battery holder

zZ2-1 18F’j NG and trim away any excess material.
Ny FU—=TbL—
Battery Plate — ZHZBF{‘._

Z2-118P ARV TIF—T 130x20

NwFy Foam Tape

Battery Plate

&,
)
2%,

O

Z2-118PN
Uy FU—RZ k X2
Battery Post

<° §§ZE-1 18FS
A7 —T 96x46

Foam Tap!

IO

1

Z2-118PN
Ny FU—=RILF—F v k X2
Battery Holder Nut

Uy (B) x4
Ring ( Black)

M3x10 B5F v v T X2
FHS Screw

g

ZC-BH38
M3x8 RF Ay R X2
BHS Screw

%

Z5-88325
M3x25 v bR U a1— X2
Set Screw

ANBLYF (2.0mm)
Allen Key (2.0mm )



12. 27702570y I DEHFILT

Steering Block Assembly

R#7. #7-1 ORB
Bag #7, #7-1 Contents

PRAS

Z2-4158
AFFYUYIIOVILERE 1
Steering Block L & R TEa

Z2-413DM
70V M\JFvU7 LERE 1
Front Hub Carrier L & R 1Ea

==

Z2-413DM
FrRAI—AUY—K5 X2
Caster insert

—
Z2-008F

707 kO7YR7—L X2
Front Lower Suspension Arm

-
i)
= CIe ]
()

B4-011R B2-010FH

UVikAILI\T X2 70YKFPIR) X2
Rear Wheel Hub Front Axle

B2-415SAD
AFFUVITU—h X2
Steering plate

&

(1:1)

BB-105-2
BX10 RXFPUVY X4
Bearing

©

ZC-A3610B
Imm 7 VS AR—H— - & X6
1

@ mm Aluminum Spacer - Black
ZC-A3615B

@ 1.5mm 7))V AR—5— - B X2
1.5mm Aluminum Spacer - Black

BM-415C
INTFHUFAR—Y— - B X2
Hub Carrier Spacer - Black

BM-011
B 9 M"AIL/I\TEY X2
Wheel Hub Pin

A ZC-N3P
@ M3 Fwv bk X2
L Nut
ZC-206LH
O:@mmm] Ov KIVKK—LL x4
Ball Stud L
zZ2-414
ﬂ:| FUUEY (B) x2
King Pin (Black)

z2-414
I]:| FUOEY () X2
King Pin (Thick)

B2-009AF
M2x4 RS R vEVT X2
BH Tapping Screw

ZC-C25N
M2x5 FvwvTRIYUa1— X2
SH Screw

ZC-BH36
G]mm] MB3x6 KU~y Rk x2
BHS Screw
ZC-BH38
Gmmmm M3x8 KHVAw R x4
BHS Screw
ZC-BH312
[@mmmmm M3x12 &>y K x2
BHS Screw
ZC-BH314
(Y 31 4 5 € x2
BHS Screw

B2-009AF
PUY—PGRT7—LEV S X2
Outer Suspension Arm Pin ( Short )

CC TR #7, #7-1 ZFERULE T,
Use the bags #7 and #7-1 here.

B2-010FH
20V K700

%exle
)G, D
BB-105-2

5x10 RXFPUVY
Bearing

ZC-BH312
M3x12 Ry R
BHS Screw

ZC-206LH
Ov RIYVRIR—=LL

Ball Stud L Gy

Z2-413DM
J0YM\TFvU7 L
Front Hub Carrier L

ZC-BH314
M3x14 iRF Ay R
BHS Screw

Z2-008F
J0YhkO7YR7—ALL
Front Lower Suspension Arm

B2-009AF
M2xa b525 vy
BH Tapping Screw

BM-011
KANTEY (B)
D Wheel Hub Pin (Black)
| @ ZC-C25N
ﬁ M2x5 F v TZHU2—
SH Screw

N
@ B4-011R
Uy ikAILINT

Rear Wheel Hub

ZC-BH36
M3x6 R& Ay R
BHS Screw @

Z2-414
FUIEV (E)
Kingpin (Black)

ZC-A3610B

) ImMM 7= AR—P—- 2
Tmm Aluminum Spacer - Black

ZC-A3615B

%22-41 4
FUIEV(E)
Kingpin (Thick)

BM-415C

B2-009AF
FPOI—YAF—LEY S
Outer Suspension Arm Pin ( Short )

SLERBERICHITE I . @
Assemble the right side in the same manner.

TyF 4 VIIN—YEUTTERTEL,
Use these parts for adjusting setup.

Z2-413 Z2-413

Ofe] ©Ofz=]

FrRAI—AVY—K0 X2 FvRI—AUY—K25" X2

Caster insert

Caster insert

(12

~N
BB-105-2 @ \

BX10RF7UVT
Bearing

>

@ 15mm7NITAR—Y— - B ()
Tmm Aluminum Spacer - Black (Thick)

NTFPUPIR—G— - 2
Hub Carrier Spacer - Black

ZC-206LH
Ov RIYVRKR—=LL
Ball Stud L

|
& zc-A36108
Imm7ZILSAN-—- &
Tmm Aluminum Spacer - Black

ZC-BH38
M3x8 iR& Ay R
BHS Screw

&b Z2-415SAD
& AF7PUVITU—h
Steering Plate

g

e\
\T1
=

Z2-4158
JAFrUvIJOvoL
Steering Block L

HEEITER
Note position

FrRAI—AVY—K5
Caster insert

HEEISER
Note position

—2.5°

F v AY—A P — NFRED
AEICKDAENEDDET,
Angle is selectable by
direction of the caster
insert (note direction of the
protrusion)

RBLYF (2.0mm)
Allen Key (2.0mm )




Front Suspension Arm Installation

13. 702 MY A7 —LOEDRFIF

—A

Ue
ne
Lm
N =
os
N

Z2-300FB

AVF—YAFP—-LEVS
Inner Sus. Arm Pin ( Short )

R #7 DRBE
Bag #7 Contents

p— \y

DR—ITERTSIN

-
(&

Parts used on this page

[

Z2-300FB

X
| ©
~Q
By
o

(

@
o
Q
Q
N

Allen Key ( 2.0mm )

M3x18 HSEX

FH Screw

ZC-F318

N
X £
w2
1NZ)
— aq A
X X 4F
X IS I e
| AJ N E
A N o X<
nNo ob = oh g
4L @ —m QIap
Mm~0 Q
g Lo | 9%
do 00T ap e
NiC NS LJoYE&




14. UvN\TF+ U7 DEHILT f

Rear Hub Carrier Assmebly

M TEBLIEEL X

CZTld= #8. #8-1 ZFALZE T,
Use the bags #8 and #8-1 here. Z0-206LH AN—Y—7& 1.5mm LIFCHEAT 5%
09 RTY Rf—Ib L (& OOy RI RiR—)L M /Black
Ball Stud L (ZC-206MH) ZZERLEEL,
When using spacers less than 25.01065M
1.5mm, please use the included ) — s
ZC-A3610 ' IR RSA TV v T~ - UP
Tmm 7 VEZAR—=H— - & S LBa” Stud M/Black(ZC-208MH). J Universal Driveshaft - Rear
Tmm Aluminum Spacer - Black
| Z2-415RL
&76. 6.1 OME %\)g YNy ,
Bag #8, #8-1 Contents /'5 @@x
)
y i ) Z2-010BCM /BB" 052
y PGS — 5x10 N7UVH
y Bearing Colla@ Bearing
ZC-BH312 Z2-4158DM
M3x12 Ry vAy R Ur\TFpUT L (\ @
Z2-415RDM BHS Screw Rear Hub Carrier L
U+ /)\T++ U7 L&R 1Ea
Rear Hub Carrier BB-135-2 Z2-415RDM
5.4 15RDM 5x13 R7UVT N AP —K0mn
"] - Bearing Height Insert O mm
@ N rAVY—K0mm X2
=1 Height Insert O mm XETEITER

‘,/“\\ Z2-415RL

E;I UVoIoU kX2

[ Y 1] Link Mount
(T |
lL! Z2-011R6
=]
=]

UikA)LINT-Bmm X2
Rear Wheel Hub

Z2-011R6

i ]

U ikA LI\ T -6mm
Rear Wheel Hub @
. @

Z2-01065M
AZN=YILRSATY v T~ - U X2
Universal Driveshaft - Rear

121}
©

BM-415C
NTF L UTIR—Y— - B X4
Hub Carrier Spacer - Black

ZC-A3610B
@ Tmm 7V AR—Y—- B X8

Tmm Aluminum Spacer - Black
Z2-010BCM

RFPUVIAS— X2
Bearing Collar

(e

B2-009AR
M2x4 RSREvEVT X2
BH Tapping Screw

[ Joummo

ZC-C25N
M2x5 F+v TR a1— X2
SH Screw

@iy

ZC-206LH
Oy RIYVRR—JLL X2
Ball Stud L

(o

ZC-BH312
M3x12 Ry R X4
BHS Screw

BB-105-2
BXx10 X7 UVT X2
Bearing

O

BB-135-2
Bx13RFPUVT X2
Bearing

—
SP-011H
RAIVINTEY X2
Wheel Hub Pin

( ]
B2-009AR

POY—YRAFP—LEYVL X2

Outer Suspension Arm Pin ( Long )

SP-011H
RAILINTEY
% Wheel Hub Pin
ZC-C25N
M2x5 ¥y IZATJa—
SH Screw

QLEAIBERICHITE I . @
Assemble the right side in the same manner.

B2-009AR

Arm Pin
BM-415C

NTFPUPIR—Y— - &

Hub Carrier Spacer - Black

TUQ—ﬁZT—MX

Outer Suspension

Note position

§

N1 b VP —REREEDA[ICKD
EVDOMNENEDDEY .

Pin positionis selectable by direction of the
height insert (note direction of the protrusion)
tTwF 4TI —YEUTTERTEL,

Use these parts for adjusting setup.

5 O P

0.5mm X2 1.5mm X2

U B2-009AR
M2x4 RSRYvEVY

(Long) BH Tapping Screw

A=-N\—YILRSA T+ T bOBEIHIITH

Universal Drive Shaft Assembly Installation

Z2-01065B

Z2-010RAM
Uv7 o)

Rear Axle @ @
fo
g} @BM—O] OTPC

HhyIvaark
Cup Joint

Rear Dog Bone

Uv Ry oR—>-66.5mm

AZI\—YIVRSA T+ T MIBILTEH T,

DR, I TORRICBSEIRTE0L.

The Universal Drive Shafts come pre-assembled.
Please see below for disassembly/assembly instructions.

BM-010TPC
JaAvhEY

Fe

W

BM-010TPC /
CoUwT
C-Clip @

@

COUyTENTIRIGHEER FSAIN\—FZFRAL. ZEEICERULEDNSAULFOFELITHRICLUTRALET,
‘When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.

g] ITSwoJUR (B) #ZBHLET,
Apply a black grease.

Allen Key (2.0mm )




15. 59—\ T ILDHEHITT

Turnbuckle Assembly

Oy RIVRY—IL

Ball Cup Tool ‘
®‘ OFRONT®

FADERIICEO>TVET,

One side is reverse threaded. Z0.006DM @
=\l Oy RIVR Z2F7Ur50v R X2 (B2my—>)CyI)b)
Turnbuckle Ball Cup Steering Rod X2 (52 mn Turnbuckle)

31 mm
= C
I \ \ [ (
g (= —0p
JO0Vhk Zy)\—0Ov R X2 (Bam&y—>/\vI)b)
BM-TBL Front Upper Rod X2 (52 mm Turnbuckle)
=Ny IILLYF 28.5 mn

N

Z2-206DM Turnbuckle Wrench

Ow RIVR — T
Ball Cup EJI ‘ ‘ "”(‘ = D
e

000600034,
1oyt T

P.19 TERALE T, O — N N

Used on P.19 2)) ZF7UYT0y R

% ( Steering Rod
J0YhK7y)X—0Ov R @

Z2-206DM

OvRIVREM x2 Front Upper Rod /

Ball Cup 9) o)

¥Ow RIVRY—)UEOY RIY R SS/S/M [CIFERTEX A,
Please note that the Rod End Tool cannot be used on Rod End SS/S/M.

OREAR®
(1:1

Uy 7y){\—0Ov R X2 48m&y—2/)\wI)b)
Rear Upper Rod X2 (48 mm Turnbuckle)

Uv7wy)\—0Ov R
&{¥#9-1 ODRBE Rear Upper Rod
Bag #9-1 Contents

(=]

Z2-206DM
OvRIVE X12
Ball Cup

@ ¢
C_ 1T 3T 1T )

SD-TB48

48 my—I\wI)L X2
48 mm Turnbuckle
=

SD-TB52
52my—I\w I X4 I ISy oIUR (B) ZEHLET,
52 mm Turnbuckle @ Apply a black grease.




16. 708UV 3y IDEHIIT
Front & Rear Shock Assembly

K{#10. #10-2 DKAE
Bag #10, #10-2 Contents

CDOR—ITHERTD/I(—Y
Parts used on this page

n/

72-54S
JO0YbhYavImRT«
Front Shock Body

i I

72-84L
DR ERA o
L Rear Shock Body

72-84S
JOY bhYavIikT 4 X2
Front Shock Body

Z2-84L
UPyavImRTa« X2
Rear Shock Body

VZR\\
( ) - Z2-84AJ
\ 0UVY 914
NS S s
72-S4AJ 72-S6M
FIPANF Y X4 Y3uIIYRS x4 ©
Adjusting Nut Shock End S S z
72-53 .
X330 Uz &%y T x4 s inior SN
O Ring Cap Adjusting Nut

(1:1
6 ©

Z2-82S / Z2-82L Z2-S2S / Z2-S2L
EUVY - 2mm x4 3x5 YL X4

i Sim
E Ring BM-5162
JOVRERRY -2
Front Piston-Black
YS-6BH

PIWERYavIIY RK—)L X4

BM-S172
Shock End Ball

UTEZ Y -8
Rear Piston-White

=)

ole

Z2-S28

70-S4AJ YS-7A X383 7OV hkvavoyv Ik
0UVY 914 X4 QUVY -¢12 X4 Front Shock Shaft

0 Ring 0 Ring

BM-S162 Z2-S2L

X33 UvyavivvTIb
Rear Shock Shaft

CCTR&E#10, #10-2 ZFERHLE T,
Use the bags #10 and #10-2 here.

€70V A, UVAZ 2ty hEEDFT. @
Assemble 2 front and 2 rear shocks.

e
72.54C 1

X33H5—-A(H)
Collar - A (White)

z2-84C ]
X33 #5—-C (K)

Z2-83X
& X33 xuvs (Zu7)
705.54C | X Ring (Clear)
X33AHA5—-B (/)
Collar - B (Small)
Z2-83X

X33 XUVT (HU7)
X Ring ( Clear )

Z2-S3
X330 UVIFvvT
O Ring Cap

Collar - C (Large) ]

5

Z2-S2S / Z2-S2L
EUYY - 2mm
E Ring

Z2-S9
\ YavIRT4Y=)L
Shock Body Tool

Z2-S9
vavIFvyIY—Ib
Shock Cap Tool

72.525 / 72-52L
(GOEVIIN
I Sim

.

/

JOYVHRERRY - 8 X2
Front Piston-Black
BM-S172

UPEX kY - B X2

Rear Piston-White

Z2-S3X

X33 XUVT (JUTF) X8

X Ring ( Clear)

Z2-54C Z22-54C

X33 Hh5— B X4 X33H>—-A X4
Collar - B Collar - A
Z2-54C @
X33#5—:C x4 Z2-S3

Collar - C OUVT -98 X4
:| @ 0O Ring

72-S4|

X33 v avIAUF—AR—Y— X8
Shock Inner Spacer

01

Z2-S2S
X337OYbyavivvyTh X2
Front Shock Shaft

VMY

YS-6BH
YavIIVRKR—=)b

YavIEZ R Assy

Shock Piston Assem
70OV~
Front Uv
Rear
zo-s4l

Shock Inner Spacer

Y awvIiRT 4 Assy
Shock Body Assembly

2

Z2-S6M
0t 1Y Shock End Ball S ks
Z2-82L Shock End 8

X33 UvvavivvIh X2
Rear Shock Shaft

bly

X33 aviAUF—AR—Y—

JU—DIN—=VYIFERLEEA,
Shaded parts are not used.

Z2-S6M
YavIIVRS/M/L
Shock End




17.7008 UV Y3 v IDEHBFIITDDIE
Front & Rear Shock Assembly

U0V KA. UVAZ2 Y hEEDFT. @

Assemble 2 front and 2 rear shocks.

AlQWassy }20ys 1uoi-
fssy RERNZOC

w /g
AlQwassy o0yg Jeay
ASSY 4 £ EZA (i

DavIFAIEAN, Y3avy
I+ J hEpo>KbEH L TRE"
REFXT,

Slowly move up and down to
remove air bubbles.

CCTlFEH#10, #10-1 2#FERHLET,
Use the bags #10 and #10-1 here.

CDNR—IJTHERTD/I\—Y
Parts used on this page

YS-300
YavIFA)L #300 X1
Shock Oil

YS-400
YavIF4A)L #400 X1
Shock Oil

ZC-C25
M2x5 Fvv TRIYUa—

SHC Screw 23w Assy

Y3y oYy T o< DHLIDIEFN
FTHULE. BNIcRDEA A 7ZE

Shock Assembly

K#10. #10-1 ONH

Bag #10, #10-1 Contents

(7 ~\\
/‘q@ '\'\“\
(Il

BM-S812R
YavIFvvT X4
Shock Cap

IV

YS-A875
JOYbhYavIRTUVT X2
Front Shock Spring

JAVVAVARA

YS-A1200
UvyavoRTIUVYT X2
Rear Shock Spring

[T
Rt

ATUVTHAYT X4
Spring Cup

(1:1)
( Jrommm

ZC-C25
M2x5 F+v TR 1— X4
SHC Screw

j

HEWMD ERZHDAHETT o
Slowly push the shock shaft all
the way up, wipe away any
excess oil that has seeped out,
and screw in the bleeder screw.

VAN

YS-A875
J0YbhYavoRIUVG
Front Shock Spring

IANVVANA

YS-A1200
Uv>yavoRTUVI
Rear Shock Spring

EIE EIE

Z2-S9
VavITSAT Ay II\—Y
Shock Plastic Parts

JU—DI\—YVFERLFEA.
Shaded parts are not used.

17

YavIoFAIL ?M-8812R
* Shock Oil 1) YavoFvryd
— N 70> b/ #400 FAIFENDFUFY Shock Cap
5 \ Uy, #300 FTAMFET,
= Front / #400  Fill to the rim with
f Rear / #300 ~ shock oil.

Y3y IFvvIZLOHD
EHFDIAHET

Securely tighten the
shock cap.

B2-S9
ATV IhyT
Spring Cup

J0OY b3 v Assy
Front Shock Assembly

Uv 3w Assy
Rear Shock Assembly

Allen Key ( 1.5mm )



R

DTy
iy

& 470)

, y nm/ .//

Allen Key ( 2.0mm )

= A
o\
“.J oo.
—ﬁi
a\y
N <8 L /
o N E
= |
i 3
% R
28 AL %8|
28 /é_d.\'._,ﬁd' aat
NN 0 \ ,\.,\ b N

,/ Y
e
AP TR

M3x12 IRZ Uy K

ZC-BH312
BHS Screw

>
o ,/'\ /// ® o
= () 3
= AN & -5
o S\ = . 33
va 4«4,0'(/
& R w\fﬁ W R DY
& 2 RSO . 8 g
o N > f //,, os Ny
(m=} >0 KO D
avZ g A\ £/ rﬂ\ Y Z 8
ks <3 \VA N\ X YL oo
<~ g \ =~ A\ \ el
003 7% % IR \///// s2
N=Z B : TS AW
= \
o Soaat g
HWh \\ll"
/:eu 77 0
os
N &
B /%0
= 4 s
~ ~
Q. ® 2
=S A
8 2238
Qg 206
7] D <
g S
m Nt N o
N L g
n m A 1Y -~ 8
A 2=
X y ¢ melleg oy .
— — ’ c =l X %
% ©) 022 S 8||E c % x * x
N 228 oo||®2 IS L 2 5
J& 0% o —Cw ﬁﬂ Ry M M
e Yok LN 6 AL 1\ o 2
05 ( N=ZD %l > e @D 3L B ods B odz
N [/ Sl a58 @] |8r2 B 208 B 2=3
[ O (SN ® g A\ 2D 5 0% n ' o
- __._u_o 1 k4 [ T
0 N §35 Qse: &edE &8s
— b (0) \ ) @ \=7 N=m



19. Y—RKEA/\—DHILT

Servo Saver Assembly

CDOR—ITHERTD/I\—Y
Parts used on this page

MY—RE—2 17mER #1 [CASTVFT,
The servo horns 17mm are included in bag #1.

BRI Y1 TA>TVFET,
3 different types included.

P—Rik—> 17mm X3
Servo Horn

¥Ov RIYRM(JL—) BR#9 [CASTVFT,

The rod ends M (Gray) are included in bag #9.

—
Z2-206DM

Oy RIVREM X2
Ball Cup

K{#11 ORTE
Bag #11 Contents

[o o)

Z2-200
PY—RT DUk X2
Servo Mount

o

T

Z2-200
H—RI DY FAXR—H— Tmm X2
Servo Mount Spacer

Z2-200
H—RI I RAXR—H— 2mm X2
Servo Mount Spacer

1:1
CHm

ZC-206MH
Ov RIVRR—=ILM X1
Ball Stud M

@ ©

ZC-837 Z(C-S36
M3 Dwv— X2 M3x6 v v— X1
Washer Washer

AT

ZS8-SS8315
M3x15 Ev bRIUa1— X1
Set Screw

ZC-F38
M3x8 S5+ v v X2
FHS Screw

(o

ZC-BH310
M3x10 iRZ Ay R X1
BHS Screw

Qo

ZC-BH312
M3x12 RNy R X2
BHS Screw

K —REAN—ZBDFFDREICHT. T—RDZ 21— rSILABZITOTLREEL,
GELLFT7OmRtE Y FOEUREEEZ CEBE T EL),)

Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

(O) @RTav—KicaptTy—fin—vzBEUTa
=| Select the servo saver adapter matching the
servo being used.
YOKOMO / FUTABA | F
SANWA /KO / JR |S/K

Hitec H

< Y—ik BlIECARTEL.)
Sold separately.)

DY 72-200
ZC-206MH y 2-200
Ov RTY Rik—IL M V \\\ N
Ball Stud M ‘ S
\/ /’3
C3J @yf 2 / L Sk

Servo Mount

2C-536 2
M3x6 Tv v — 2 Z2-200 .
Washer 72-200 _A)z6-837 P—IRYD Y hAR—H—
o) H—RKk—> 17mm M3 Dw¥+—  Servo Mount Spacer
/ Servo Horn Washer MNEEDED

ZC-BH310 ZC-BH312 Key together.
M3x10 K5y R& M3x12 5w
BHS Screw BHS Screw

P—RY TV RAXR—T—([IERAT D T—RDOTED
R DT EZRDESZHREULIEE L,

Measure the distance on your servo where indicated,
and use the chart below to determine the spacer
thickness that best matches your servo.

@\ T | 15~16m EEEE

I om | 15~14m

Z2-206DM
OvRIVREM

Ball Cup ~%73.55315
M3x15 v hROYUa1—
Set Screw

m
— |-

N\

B

M3x8 Y5+ v v

g FHS Screw _
. ANEBLYF (2.0mm)
Allen Key ( 2.0mm )




#. AE— K2 hO—5—0OEDHIF

Receiver,ESC Installation

20. (5

ZR-200A
FITFINA4T
Antenna Tube

J M3x4 £y hROYa—

Y~ Set Screw

Double-Sided Tape

YA XCE

ZC-203
mET—7

DET

Ay hULET,

Cut to size.

., AE— RV bO—5—ZWOMIFDRCEORFITEZS Y —F—FTHDPENZHER O TH SEEL TS,

Before mounting the receiver and speed controller, use a cleaning agent to remove any oil or dirt from the mounting surfaces.

=

2

CHETEL.)

#, AE—R3V hO—5— (B

Receiver and speed controller (Sold separately.)

=2

\

7 @:M“a
s/ % = ~

AN

(S22

A

O\

2\

A\

\
\{

IRUTHBUL S0,

When installing your receiver and speed controller, choose a placement that best

matches your electronics.

DEFULTIFMERT S XA NIC

C

—DFEHEIE|

-3

—R3av kO

#, A

=

f

=

o3
=

#11 DN
Bag #11 Contents
K{H#13 DA

Bag #13 Contents

E

Allen Key ( 1.5mm)

Parts used on this page

TOR—ITHERAT 2/ (—2
ZR-200A

FITFIAT X1

Antenna Tube

ZC-SS34

M3x4 £y hAIZYU 21— X1

Set Screw

m

[

Double-Sided Tape

ZC-203
mET—7 X1



21. E—5—DmbFF

Motor Installation

E—5— (BECHRTEL, )
Motor ( Sold Separately. )

)‘“'(@\"J/'/"i\
N 7
’:@ gz 7 (( 9
@/’\\ﬁ(’@’ ZC-BH36
~ I\B/I}_BigiSS;t'\r’;"v;J’\‘y N Washer

FYOEHFEHER 0.3mmEEAI DL KSICEDEFXT,
AIDBTEDEFVHBBLP T KEBHTERETE.
Ffe. COEBIRTEDERENELD. BREHELED
TeHRBFIBEICTOTLEE L,

Adjust the meshing of the gears so that there is
approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient
clearance between the teeth will cause excessive gear
noise, as well as causing a drag in the drivetrain.

LK #12 DAT "//
Bag #12 Contents
Set Screw

B4V X1 S \)/5 *\Qj\( 4

Pinion Gear

ZC-8S33
M3x3 v hRXIYUa1—

Pinion Gear

EZFVF VRN —F P OHEEICEDETEELE Y.

Position the pinion gear so that the teeth line up with the
spur gear, then secure it tightly.
7C-837 WEZFAVFV(E 20T ~ 30T ETHEECTEXT,
Jyv— X2 Capable of fitting pinion gears from 20T to 30T.
Washer 20T [ 217] 227[ 23T[ 24T] 25T] 26T[ 27T] 28T
[m] 80T]10.40] 9.90| 9.45] 9.04| 8.67| 8.32| 8.00] 7.70| 7.43
ZC-SS33
M3x3 v hAIU 21— X1
Set Screw

ZC-BH36
M3x6 Ry VA K X2 @ AELYF (1.5mm) RAELYF (2.0mm)
BHS Screw @ Allen Key ( 1.5mm ) Allen Key (2.0mm )



22. Ny FU—0DEH

D *gw/hwmwwﬂ

RLS

B A

pLif

The foam tape 68mm x 13mm are included in bag #6.

(68mm x 13mm) and apply it to the chassis so that it will

Y 3— kA X Li-Po BEDIRICE, ARYIF—T68x13%/\vTU—
secure the battery from the side.

YA ROEERICHAA VY v~ TTERTFEL,
ARV IT—T B68x13 [FE#6 [CADTVE T,

When using a short length Li-Po pack, the foam tape

¥ 3—hkYAX Li-Po

Short size Li-Po

Battery Installation

®_
~c
| € ©
hE =
)& i
aQ | o
0l o [T
0 > LN G
—he DANE
a>E ~E
NZm . N2
e O
) L
mo  BY .iv_n.//
_m VRS o I///@
E £ o |
H_,rr\ Mm o
<8 U3 #D
X8 k& 50 ;
0l o z® Mc
2o L F NG
b8 EE <8
928 B3 U5
B we oo
o ®*E
ne B
D5 | = N 0
22 H,m | ¥ _H_ —
158 3 1% [~
[00]
vE (2 sol o [ |2[]2
XY |0 ._9t oh — e
N s fE ® -0 Tc
2 c -
T © | © | €
% 1Ko o 5 hE nE
e N O td % _”\ _”\
e 22 N 3 N <8 <38
22 3 s ol o X3 X3
= X _S wih g [N 7 0| o
K & QN e O >
Al ~NE ~KQ ~1hQ
WE S LD E U E
(AU Q. Q.
MO RRE NZ @ NZ @




23. 71 P O#EzE. WbfFr

Mounting Tires, Wheel Installation

FAVDTA REHL D, KA )L EDIRH ICHRREEERZ
AURAH, YA REEELE T,
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVFT—ARVIZRUAFH. T4 TPDY TZERAILDBICEDAFHET .
Place the tire insert into the tire, and tire onto the weel.

BRREER
(BIRTHETEL,)
CA(Cyanoacrylate) glue
sold separately.

B4-827W
U RA4—IL
TF-610 BM-T16 Rear Wheel
JOY k5A¥ 70V M YF—ZRVY
Front Tire Front Insert

XIAV. AVF—ARVIBRHABLTEDFBAX
AECHELIEEL,
Tire and insert ( Sold separately )

B4-827W
UvikaA—IL
Rear Wheel

M4 FqOvFv b
Nylon Nut

B2-821HW
70V bkA—)b
Front Wheel

CDOR—ITERTD/I\—Y
Parts used on this page

@

BM-N4F HRllE B [ BT
N SHAIBEFICER LF T4
Nylon Nut Secure each side in the same manner.

B2-821HY / B2-821HW B4-827 / B4-827W
70V bikA—JL X2 U iA—)L X2
Front Wheel Rear Wheel

L #14 ODATE
Bag #14 Contents

BM-N4F
M4 >FqOVF vk X4

Nylon Nut @



24. KT 1. 9A4VTDAhY k
Body and Wing Cutting

MKIRT A FIREA SR NEBRIEDFT %
YZ-2 KT« v bMlEULTSERLIEEL,
The bundled car body shell is different from the illustration.

Antenna

[

UvPIoY k547
Rear Mount Type

MIRTABFDHY MSA VDHBREDDTTEFRLIEE, %
Please pay attention to the cutting line in the rear of the body as
there are different cutting lines.

®»3mm
IA4VIIRIU
Wing mount

094 VI FBLTEBDFBAS
JConcept-S2 body does not include the front wing.

JOVRIMVY  LLKE
Front wing

MRT A BIRICTOY hOAVIDMGBLTEDET,
HIFHCTHET —TFCEELU CTHEALIZSL,

*RTAIMIDBTITH7AT A
Ay MCE YT-CS2 Hifg/ N =@ 1200
B (FICFE YT-BMR iRT « U—<—@2800
Recommended items for preparing the body
YT-CS2 Curved Scissors for cutting
YT-BMR Body Reamer for opening holes

CDOR—=ITERTD/I\—Y
Parts used on this page

Z2-DTMB
YZ-2 S2 kT« X1
YZ-2 S2 Body

Z2-DTMW
YZ-2S82 7IOY9A VY X1

YZ-2 S2 Aero Wing



Painting the body & Body and Wing Installation

ORT 1 DEK

WT 4« DA (BEmE) ZHEERITHSPRIVZEVRLET, BOPRIUNMTELTVDE. BREDIDNODEREFDFITDTUTE>TLIEEV, HERIFKDZ
Uoh'bEE->TLEEL,

BRI DAICTAY REBRZBRUVEVKSRT A BAINSYRAF Y IY— 2D F T, ZOBICYAFVITY—MRT 1« [CEBLTCOEVEICUHDRERICEDDTERL
TLIEEL,

FBRERY A—RRA NER NI hSRAS—IATU—1EE) ZERLTLKEEV. ATU—2RIE 1ETERD UTUES EBEDENED. BOLASHTESDDT. 2&(C
BLEOTENML2~BEICHIFTEREITDHRIICLTLEEL,

¥IRT « REDREY — MIBREICHDTKSICLTLEE L,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Oil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies (such as Pactra brand spray paint). Spray several light coats, as evenly as possible. For
best results, allow each coat to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the
paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

[ FavallVol1sps)

cRT 4 REIDFREY— ML THSTVET,

OFh—ILZERE—REICTIDIREFET,

@EBHDHDHFZL LAY NUTTA—ILZELDBICEDEERT .

OMBHNRE 2IeBA LT DAMRZERD VLA SMEN FNIEVK S ICAE D TVLEFE T,

MTA— IV DRICERZELIAD LTULES EKADA Db Y IDERICHEDFT,

@ Applying the decals

@ Include the decal backing when cutting out the decals.

@ Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.
¥ Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

MIRT AHRIFATANEREDFT %

T EHEFIE LTSRIEEL,
The bundled car body shell is different from the illustration.
This is an example of body installation.

MBRUTHSTA—ILZEIEDFT %
Apply the decals after painting.

RIvIF—T
Velcro Tape
RIvIT=TFH5IC
Hy FUTERLET,
Cut the Velcro tape in
half before using.

OREICHERIRICRT « RAIICEED FT . @
For the opposite side, apply in the same
manner to the inside of the body.

ZC-105
NIvoTF—T
Velcro Tape

Velcro Tape

CDNR—IJTHERTB/I\—Y
Parts used on this page

Z2-DTMB
YRFVITI—h
Masking Decal
ZC-YZ-2

YZ-2 FH—)L X1
YZ-2 Decal

ZC-105
NIvIF—T X &1

Velcro Tape (One of each.) @



VY avOORMIF (UPYDY hFAT)

< r// \
,%:ﬂamWw
J,/ ” \ 3

d]

/ o M
Y J
w&ﬂ ) - 9
K 4_
Y,
9)

XN { H 9 :,‘h/‘i

| { — \ Z @\, r.b.b./
e | — )\ ey,
X >l A\Y) , A T
od 8 Ims /¢/‘L77(rcm. '///‘\///\ ﬂs«%& ,, 7
0r3 NG «/A«lﬂ///\«ﬁ“v N (7 \\,W,o
22 \Wewl I\
ZMBWWV 3 /&V'a‘/

)\ e

N )
: \M\\
, 7,
Nt U 7 Y

#3-1 [CADTVET,

The shock tower spacer and M3 BH screw are included in bag #3-1.

REIAY R

>
el
o
o
(0]
e
=]
-
o
ht
@
5]
e
(0]
c
s
el
=)
@
=
o]
Ie]
o
]
2
o
o
e}
(0]
£
i
=)
o
(0]
e
s
=
@
=
=)
o
(0]
o
k=)
=)
o
<
[}
>
o
(]
o
(0]
c
s
o
Q
>
=
=
c
=)
[s]
=
i
©
45}
i
(0]
ey
£=]
w
£
0
o
(]
e
[&]
C
[}
M

A.\..J.. ﬁﬁ
C g )
7)1/ 2
2 BN
> / <
B A
g )
VS M
28, 43 0
A gs 293 <
Rawo B@AS o)
Koo SOOI s
~ N acg N=m
(0] - =
g n S8 m,
o
~ L5
P = |
+~ = ©
Sy 8l %
Sk 53 I\
L B ® 55 o . !
3 % N S8 ur_Ja : \ W
Q a2
C .58 ﬂm s¢ g Fl~= N N o)
= K2 0D 4+ X a 1 gy g m )
o= 20 QOK® =\ MNGA |
m R 5 mE Qe S ) n .. @
= LEE johe] [0} BUC 7 Y/ % =~ a
+ Invge o e a_® A IR 4 _
I gws s 0 NN : g 6 .0 -
O SHhHES 2 S o5 _
n INB ¢ o | g B - by
2 Tmwide = ® o |8
= KRENDN G W.B 0o <8
x X oF E o N
0 PEL Y N n 0 I 5
2 Jex Bt L B3
; o o
W »jh 23 <8 N
L miy SF (SN B}
% W__,[mv = b m 2
o Qoc "/ DYl
T S@xE=2

]

* Uy TOEVESEPHEDS VERE™IT 7 1 7 Lok
Z2-302SC RAY Y R7 v T ¥Ry IR JV\—-J3v+v ~@3800

[

RNy R X2

Z(C-BH38

M3x8 &I\ R X2
BHS Screw
ZC-BH322

M3x22

BHS Screw



N/Z-= 2z,

SETTING SHEET Veo!

CIRCUIT

OINDOOR OOUTDOOR
ODIRT OASTROTURF OCARPET OGLASS OWOOD
OWET ODRY ODUSTY OSMOOTH OBUMPY

DRIVER DATE

OHARD PACKED OCLAY OBIUE GROOVE O
OLOW TRACTION  OMED TRACTION OHIGH TRACTION

OFlat
o OGull
OO 0O Z2-017D(Plastic)

mm

000 0 72.300FU
O S (Plastic)
ON (Plastic)

OFlat OGull
O Graphite

0O Z2-300FLO
1 e

O Z2-300FL5
O B2-300FL(Steel)
OS (Plastic)

r—‘_i_g Aluminum

05 O
RR .O
+05° O

o onﬁ%m

. . O Aluminum RF
0o gk

¥

o
00%24 017

(Plastic)
O\OZ4 018

OO--

1 P
m
D
1.0

OO Z2-300RUM

822'008R OZ2-415R0

Fpr =

Rotor

03 gear 04 gear

/..l

%1):;

MOTOR

o

=

®CAMBER O+—0O

i, 0 Z2-200(Plastic)
; 20O Aluminum
. €TOE OIN OO0UT

@ CAMBER O+—0
@RIDE HEIGHT

O Aluminum

SPRING

O YELLOW (YS-A875)
O

@RIDE HEIGHT
o O

OIL
#

O#1 O#2 O#3
O

OF @ Qe

o 0 Er b
B B B G (o
£ (3o (0 (o

O Aluminum

SPRING

O GREEN (YS-A1200)
O

OlL
#

O#1 O#2 O#3
e}

R —

Battery placement

OD OE o

oS5mm X___
O10mm X____
o20mm X___

oS5mm X___
O10mm X____
o20mm X___

“OYT-RW25

GEAR & Spur T / Pinion T:2.6

BATTERY ©

.

ESC O YOKOMO RPX  OYOKOMO BL-PRO

O

FRONT

TIRE o

REAR

TIRE o

INSERTS ©

INSERTS ©

WHEELS ©

WHEELS ©

COMMENT




YZ-2 DTM Exploded View

ZC-837

ZC-

ZC-206MH
ZC-S36 \W

ZC-BH310 ~ i

- Z2-206DM %§
ZC-NSP ZS-55315 /Q 2
Z2-s9 -

Z2-206DM S %

i"
ZC-837
ZC-BH312

Z2-200

ZC-F310

Z2-002sP2

ZC-206LH
ZC-A36108B

Z2-018M

Z2-002sP2

72-200 ZC-BH315

ZC-206SH
= 2 &

Ny ZC-F310
= z2.018M
(I Ty

I

Z£C-206MH @Q Z> Z74-201CLC
NS

BB-105.2 ZC-A3610B

Z2-200

Z2-118FS

ZC-F310

BM-S812R

Z2-201P

Z2-0022

72-54S (F)
Z2-54L (R)
7253
Z2-206DM
ZC-206LH ZC-206LH

ZC-BH318

ZC-BH312
2-413DM
BM-415C ZC-BH38

Z72-84AJ
72-415SAD
Uiy
7"\;7'7 ZC-N3P
S soaia
10! 72-414
{— zcassios

B2-009AF 2 Gas

Z2-008F 2
72-4155

§7 B4-011R
36

ZC-F318

ZC-BH314 -~ ( ;
ZC-C25N

ZC-BH
BB-105-2
ZC-A3615B B2-010FH

Z2414 BB-105-2
BM-011




ZC-F310

@{{.\ Z2-001W

N

BM-508 O

Z8-507

B2-670S

B2-670P
B2-670C

B2-SG80

B2-670C

B2-501MR ZC-BH310

B2-670P

B2-508TS

BM-4817 ~ 30
ZC-BH36

Z2-304C
ZC-837

Z2-302

D3M
BB-105-2

-303TA
ZC-BH38
Z2-118PN Z2-018M ZGC-BH310
0.5300R CN ZC-BH315
ZC-F310
W ZC-BH310
z2118P ZC-BH320
ZC-BH325
Z2-300RM ﬁ W
W
ZC-F310 5
ZC-206LLH
ZC-A3610B
S]
YS-78 zo.aooam  ©
Z2-118PN .
Z2-118PN i
B4-300B
7555325
ZC-A3610B
B4-009B Z4-300SRR
Z2:001B
Z4-300SRR
Z2-206DM
ZC-A3610B _ —— J
B4-300B \ y SD-TB48
Z2-300RF2 T 5 < -
Z2-300RS g
NN B2-009AR 72-206DM
s DRy ZC-206LH
S (X ZGC-A3610B
8 > & 72-415RL
ZC-F310
B4-300B
Z2-008R ZC-BH312
B4-827W

Z2-01065M

B2-821HW
BB-105-2

QU ZC-C25N
BM-415C
3
Z2-010BCM
BB-135-2
SP-011H
Z2-011R6 BM-N4F




PARTS LIST

YZ-2 DTM

B E CE: il YZ-2DTM A U+ Yavs 59— JL—2
z2300RM |5 N S0 ¥850 @
72-302D3  YZ-2DTH 3G # PRy o2 (3FVH) ¥860 %
vk 72-302D3M YZ-2DTM A 3G £ Ky Z 2 ¥860 @
S EER YZ.E0T Z2-302R  YZ-2 B ¥V Ry oA SIN—Y—h ¥180 @
B-YzeDTM 2 TWE ST . ¥46,200 YZ-2 vyU—XA
SATY - A T4—IU R Fv b 728025C 15 H 0 S Ry 52 AT a Y Fy ¥3,800 %
200018 V2R S0 RE U I 450 ® Z2-303| YZ2 R 74 RS5— v T b (PILSH) ¥200 @
2 ot YZ-E’EH Z«r{a" o |~71"“ oot veoo ® 72:303TA  YZ2F PILSH by T Vv Tk ¥1.380 @
oD vao g?r ’;4 d ; J’j‘ ;‘}‘:j Z vos0 - 72-304C  YZ-2CAM 3G T—%— JL—k ¥1.680 ®
o020 YZ-QCA/T)TFH f%_;] ;4\ 7 Y7800 ® 72-304D3  YZ-2DTH 36 £—%— JL—h (3%FH) ¥1930 %
o 000SPE Y2 BOADT ;« PRy : it 500 o 72-304GD3 YZ-2DTH 3G #+ /1/5— (3%¥H) ¥600 %
ze-ooea YZ-2H§ NN ¥500 ® Z2-412F2 YZ2YU—ZXF 70V K ZFESAHY— y b (6FA) ¥1,600 %
: : 7 LN YZ-2/4 Y U—Zf U AZESAH— "IN vk ¥2.700
Z2-008F YZ2R 7OV YRP—L(TZv b 947) ¥500 @ Z2-412R8 (743 ] *
Z2-008FG YZ2RH 70K YR7—=L (HIL 514F) ¥500 % YZ-2/4 YU—ZA U¥ RIESAH— “\—R tv
YZ2 R 70V Rk YRF—h (T5v R 547) Z2-412RH 7 4 (BEN) ¥2.400 *
Z2-008GF em ¥900 * . —
(95774 h&) 25413 YZ-2R 70V~ RFPUVT NTEPUT ¥720 %
YZ-2 B 70V~ YR7—L (HIL 547F) (FrRI—TvIUIH)
72.008GFG [ 5= 0] ¥900 * _ —
(I5774 R) Z2-413DM  YZ-2/DTMA 70V k AZ7UVY NIT£+ U7 ¥780 @
Z2-00BR  YZ-2f U¥ YRF—L ¥500 @ z Sk 25U DT
zoarze  YZ2RIOVERAFTUYY NTEvUT ¥1.080 %
24.008Rsa YZA/YZ-2CA Y680 % (F5T74 M)
FYMBEUVY YR P—L(S4) Z2-413A  YZ2 R PIIEWMRFFUVY \T FvUF ¥4,800 %
Z4-008RL5 YZ-4RB Uv X 7—LA (L5) ¥680 % 70414 YZ-2H £V9FY By ~ ¥600 @
Z2-01065B YZ-2/YZ-4 B 1=/\—H)L K— (66.5mm) ¥620 @ Z2-415RDM  YZ-2/4/DTM B U¥ \T v U7/ I\ ~ PHTH— ¥850 @
YZ-2/4/DTMR =)WV D ¥+ Z2-A15RL  YZ-2/YZ-AR UVY X9k ¥1,280 @
22-01085M (6. 5mm it~ ) (z2-415RDM A ) Y2600 © =7Uv2 505
V2B ADIME U 752 NP P 72-4158  YZ-2@ AFFUVY JOvs ¥480 @
- - - > ~4 F0w iS55 0]
z2.010BCM 7o b ) ¥380 @ Z2-415GS gzcﬁi;r?IJ/a JOvs (J5T74 ) ¥850 %
| - ] 7 = » -
Z2-010RAM_YZ-2/4/DTM B UT 752 (22-415RDM %) ¥550 @ Z24188A X E T s S (55974 M) ¥460 *
Z2-011R6  YZ-2f 6mm U+ AL AT ¥980 @ V70T B
z2017 N Attt ¥1200 @ Z2-4188AD 22519y 0w Th— k(IS5 T 74 M) ¥460 ®
NG Gy Z2.500MGS YZ-2 @ X5 #¥F7 1=y b (MIH) ¥3600 %
220176 (s )/ ~avy ¥1,300 % Z2.500GM  YZ-2 B #VFTRA AVFFURFY b ¥650 *
soo1on | YZDTA IOV K 35 50— vo00 = Z2-500 YZ-2CA/YZ-2DT/YZ-4 B =)L 57 *v b+ ¥3.800 @
i (75 y MFRF—LR) 72-503 YZ-2GA/YZ-2DT/YZ-4 i DPA8 52T ii—)l 7 *+ ¥400 @
72-018 YZ-2 B CGH Uv Yyavy 59— ¥1,770 @ Z2.503IC  YZ-2CAR 3G 74 KS5— ¥ ¥420 @
70.018RD  YZRDT A ¥Ry I2AGM— b/ UPTv/{—IIY ¥1.280 + Z2-503! YZ2R 74 R5— %V ¥420 ¥
Uy 50—/ 0—=)bI\— HKILF— ’ Z2-503GH  YZ-2 A FVF IR T —R (MuxIft) ¥700 %
] YZ-2 B JULOAY K ROV GRYIR Hii—k/ R Z2-670VP  YZ-2/B-MAX2 fl RYFLAFv R AU w)t— TL— K ¥1,180 %
Z2018M G P ROV 39 HT— ANt — ¥850 @
/ so670v0p YZ2/BMAX2 i RYFLAFy KAUwN—0T Fb— ¥1.280 *
Z2-018BMG YZ-2F JULIAY R IV R L/R (5774 M) ¥680 * - R (Fa7IIky k91 F) .
Z2-DTMB YZ-2/DTM A YZ-2 82 KT« (RAFVIfT) ¥2,200 @ 25.670V YZ-2/B-MAX2 i RYFLUATY R Fa7)LbAYw)— ¥3.100 %
Z2.DTMW  YZ-2/DTM A YZ-2 S2 R« T7O91( VY ¥1,100 @ ty bk (4mty ) '
Z2-101 YZ-2 @ YZ-2 K54 (RRFVTY— M) ¥2,100 % zo7BSD  YZ:2DT/DTMA . . ¥3.100 %
Z2101L  YZ2R YZ254 RIIA k KT+ (RRFVTY— M) ¥2,100 * FIYR IV Ry b 1 AREFA/LYF)
DU—Z z2-TBS YZ2 R FIVE 5—V v ol £y b (LYFR) ¥3,100 *
zoo7F  YZ2YU-ZA ¥2,980 % ——
. IOV R 94VT By b (T4 R/ FO-F1HA) ! z2:81s YZ-2F 7OV X33 Yavs vk ¥4,980 @
YZ-2 Y U—ZH z2-s1L YZ-2R U¥ X33 vavs vk ¥4980 @
' N . ¥680
Z2107FW - Soy N eg vy (T4 R/F70-F18A) * 72-82S YZ-2 B 7OV K X33 Yavy yvIbk ¥480 @
Z2-118P YZ2R 95774 MR NN\yFU—=TL—h ¥1,650 @ 72-S2L YZ2RE U¥ “X33" Yavs yvIh ¥480 @
Z2-118PD  YZ-2DTH 55774 Mt )iy FU— TL—h ¥1,750 % sospsp  YZ2AJOVE "X33" y3vs veIh ¥1.120 %
Z2-118PN  YZ-2 A N\wFU—KA N/ Fv ~ ¥600 @ (FSvOIAPEYR A—F14V5) '
Z2-118FS  YZ-2 @ NyFU—R J2—Ly— b ( 3TBEEEHA) ¥360 @ ! YZ2RU¥ ‘X33" vyavs yvIh
YZ-2/B-MAX2 8 9 6mm x 25mm Z2SED (G5vysqvEYRI-F1) ¥1180 *
zo-118s2 (£ ; ¥480 @ a3 < oh S
Ry FU—ZR—H— (5mm/ 1 0mm/ 2 0mm) 7233 YZ-2F “X33" ¥3ws OUVIF vy T (0UVIH) ¥380 @
25200 YZ-2CA/NZ-2DT/YZ-4 R RISV / UV Y1580 @ 72-83X YZ-2F “X33" vavoRA XUy ¥380 @
Y—RIYOY K 17/ 20mm Y—iRik—> ' Z2-S4AJ YZ-2 B "X33" Y3ws PYvARFvY k ¥450 @
YZ-2CA/YZ-2DT/YZ-A B PIVE8 A5 7 UVY 72-84S YZ-2F 7OV X33 Y3vsRF4 (OUVIH) ¥840 @
ze-201BA2 (&SR : ¥2,200 %
(2522 (Sx 1 0BBM/EANLA) z2-84L YZ2 B UT X33 YavofF+ (0UVIH) ¥840 @
Z2-201CL  YZ2/ 7IL=H Tz{@— Vvo ¥1800 Z2:54C YZ-2F X33 v3vonS—(3EES2EA) ¥640 @
24-201CLC  YZ-4 A E/fj VYo NI= ¥280 @ z2.841 YZ-2 8 "X33" Y3w A UF— AR—H— (1 0fEA) ¥300 @
Z2-201P  YZ-2R PSR ALISYT K+ ¥420 @ 75.56M YZ-2/4/DTMB 23y 5TV R I35 4 w5 [\—Y ¥850 @
72.203A  YZ-2F PILSE H—RIOV b ¥2,300 * - (S/M/LHAX)
Z2-206DM  YZ-2/4/DTMA OY RIVR JSRAF 04w =Y ¥850 @ 72-S9 YZ-2 B “X33" YawvwIISAT 4 v IIN\—Y ¥880 @
Z2-300FB  YZ-2f 70k FL—2R ¥1200 @
75.300FLO gziﬁjﬂﬁ_}/ﬁzg; ;j:(?'jy ~(Fy MESE) ¥2.000 % B2-009AF JOYhk 799—YR7—L EY ¥380 @
r TNEoE . B2-009AR  U¥ PU5— BAT7—L EY ¥380 @
ze-300rL5 (27 iﬁ;m‘:{‘q%"ag{g;ﬂv'jj b ¥2,000 % B2.009BF 7Ok A YF— YRTP—h EY ¥380 @
72-300FU  YZ-2F 70V bk Py/\—F—L X9V k ¥1,700 % B4-0098 UE&:TL?;’_'_\L‘ t3 L (1 rmm 68\ :228 :
Z2-300RS  YZ-2F U¥ PRIV k AR—H— (§ii4A) ¥400 * 82'0125"' Bx Xer v 7}?_1': 7IRIL . ;mx f |,7 ) 320 %
Z2:300RUM YZ-2DTM B ZILSH UF 7v/\— P—h X9V~ ¥1,780 % nggo Z3v7 Ver |~J ”‘;Z;’L:/; BA - II=) oo ®
sosoomre YZRCANZEDTNZAR FILSH UT YAROVK ¥2.600 ® B2800FL 7O R YANYY R (AFYI—E/T07)
(FI) (RNX—9—{F/ EBRINLTH) ' B2-300U ijg\\{ ’;ﬂ-_fﬁ;’;ﬁ? h/UPIL=2 ¥650 @
24 YZ-4/YZ-2CA/YZ-2DT Fi 7IUS8 Uv HZRID Yk vo (RAFY5- ) i
-800SRR  wmi) (54 7—1m) 530 @ B2-300FBN 70OYhk JU—Z (FO—HAX - JF)b—) ¥680 *
y = k(80 B2-300FLS B-MAX2 f§ X5« —/L# 7O k O7YRTYY k ¥1,700 *
24.300LRF YZ-4 R FILSE U YOV b (FIfl) ¥2.400 % B 27 : - O
(L5 P—LMA) B2-303IG  B-MAX2F U574 Ml 7+ RS5—Y v Tk (2FA) ¥750 %
24-300LRR Yf-g @}Z’ﬁ/’;@ Ut HZT9Y k(%) YOE30 % B2501MR  MR/RS K—ILF I Y31~k L/R ¥1,300 @
(L57 ) B2501GS MR/RS ¥¥F 7R KSAT Ay T (RF1—ILS) ¥980 *
Z2-300RUD Fé‘ég’u}g )7)1,:§g P 7= T—L ROV R ¥1580 % B2-501GG  MR/RS ¥V 7/ AR v k ¥200 *
’ BD-500G0  BD-7/BD-5 A ¥+ 7 0" U¥¥ (YUY 4f@ ¥200
Z2-300SRF  YZ-2f U¥ HZAXI bk (Fifll) (RF+4—IL8) ¥2,090 * BD/B_MAXS FYFORI0T VYT (YUIY AEA) *
Z2-300SRR  YZ-2F UT HRAYTY bk (%) (RF+—)L&) ¥1,980 % BD-500GA ¥580 *

PIWZRFYTT IvT (1Y 2FA)

HREOAEROMKE. FPERLEEIIHANDDET . JRMHEHRIGEMEE BHRE) ([COF, RFEMKSEBRICTTERTEV.



B2-503GM  F7FT7M A& ~NILEF 7y b ¥1,200 % BB-85-4 5oX80 FIAVF—AFUVYI (AEN) ¥980 *
B2-506 F7 RS4TUVY (2KA) ¥400 @ CS-BG 33E IS5v JUR (RS ME—ILA) ¥480 *
B2-508TS MR/RS F7@ THv /57 ATUVY ¥700 @ CS-DG 33E FIIUR (FIR—ILA) ¥480 *
B2-SGBO  DP48 80T R/(—#+ ¥380 @ CS-HDL NATU—R R=Ib5T JUR ()\AINT—5R) ¥720 %
B2-670C  AUw/i— /{y K (28A) ¥640 @ CS-SLG Y=L JUR (0UVT / BRTy M) ¥860 *
B2-670P  AUw/\— JL—h (2KA) ¥1,700 ® ZC-TB48BA  48mm FHVE 5—V/(w o)l (2AN) ¥790 *
B2-670S  AUw/\— RTUVI/F v~ ¥200 @ SD-TB48 48 mm 5—/Xw )l Gl 4mm 24A) ¥300 @
ZC-TB52A  52mm FYVE 5—VI\w Ul (2FN) ¥980 *
B2.821HY BAA]/ISXE B HI 277|:|y kAL (£ TO—) Y400 % SD-TB52  52mm —/Sw )l (I 4mm 24A) ¥300 @
(H12mm 6&/\TA) BM-T16 AVF =RV ¥650 *
g B-MAX2 B H12 7Ok IRAIL (IRDA k) ZC-T16M O—R vF— VY (SF47 ¥380
B2-821HW H12mm 8RBT ¥400 @ v REA2F 171'\“\ J (27147 L) *
VSTA AJFv NEG 12m 0 UV Y150 ®
B4-827 B-MAX4 A . ¥400 * (F0/IysRY 3y IR)
U KAl (A TO— /H12mm 6 B\ JA) e o -
BMAXS T YS-6BH FIER Y3y 5TV R R—)b (/\—RI—~ 4f8A) ¥580 @
BABETW ) it )l (Ko b /H12mm 6 BN\TR) ¥a00 © vessn  [NVERY3vIERYT AL ¥580 %
- p 7 7 (a3
BAOTIF IOk AAAAL \T (D1 2mm) ¥720 % 26105 By 5T vigo ®
B4-011R U+ 7@k AT (36I 1 2mm) ¥720 @ miZ e
zC204317 TMERISVIR ¥1,380 *
17mm Y—ih—2 (23T RT54 > (¥ /KO F) '
BM-010TPC "C-clip” 1=/{\—%IUA Y31 hEY ¥380 @ FILEE 55T
BM-O11 AL NTEY ¥120 @ 20-204320  50mm H—siki—Y (23T RISV (BT /KO B) ¥1.380 *
SP-OTTH AT EY (I\—R&AT 4%N) ¥420 @ ] FIEM 55UTR
BM-206 Oy RIVK I52F 1w o)=Y ¥580 * 0204517 1 7mm FoRM—> (23T AT5A2 ) (7)) ¥1.980 %
BM-206W 0w RIYVE F5RF1wo/i—Y (H) ¥580 % 2C204520 ZVERISVIR . ) ¥1,380 %
BM-415C  F/R\TFpUP IR—t— ¥150 @ iiﬂ?%_m;;iﬁ:g 7‘:17;( : -)r( 7}5/ )
= ey T y JEB 10mm 6 A7t Ow K—
BUSOB 73 7Yr A5y h ¥280 @ zc208LLH ) R T ¥480 @
BVMSB12R i .JI..WZ Yayy FvyI @A) ¥520 @ ZC-206LH 67t Ov RIV K K—)L (LY X 6fBA) ¥480 @
B2-SB12A  7IWEM "TvIR' Y3vTFvvT hilSth. ZC-206MH 6 ARff O RIY K R—JL (MY X 6 BA) ¥480 @
Ba.sgI2AD A 22Ty I KUYRIOW YT/ AT ¥300 * ZC-2065H 6 fRft Oy KIY K K—Ib (S Y X 6 @A) ¥480 @
TuHT Savh N PR Y ZC-BH28TP M2X8 R&YAw K #wE>s (1.5mm &) ¥280 *
BMS106T 5505010 67 ¥400 * ZC-N4FL FILEH Amm KXETSVY Fv b (EL—Md 4{EA) ¥680 *
Tor Savh ) PR e Z0-8508  5.0mm AR—Y—L (0.05 0.1 0.2mm & ¥450 *
BMS116T L¥Z2" ¥3avld F—/i—EAtY ¥400 * - ANTY YA -emm )
(RI1R ¢ 1.1 6ER) 2C-537 VORIV RAR—Y— (B X 7 Dy Yv—) ¥100 @
X" V3wl F—)— EARY 208350 ¢ 3.1 X¢ 50X 0.5 V1 ¥150 @
BM-S162T —E ¥400 *
RO/~ ® 1.6 2{EN) Z6-YZ-2 YZ-2 FHILY—k ¥480 @
BM-S 52T ();__?gwf]:;—lgxg)z 4 ¥400 * ZD-505 3/32 FLyYavR—IL (F7H 24 fBA) ¥150 *
e Y oxry 725057  3/32 5V HRFUR—IL (F TR 148A) ¥1,120 @
BM-S162 (7‘5?2% e 2E) ¥400 @ ZD-505CD  3/32 5= woR—IL (F7R 1218A) ¥1,280 %
T e ZC-507T  1/16 T A—/%A ~R—IL (16 fBA) ¥680 *
X" vavyg ERARY
BMS172  GoX RN o1.7 28N ¥400 ® ZR200G  JSws PUFF ty k(Fry I, 2FAN) ¥100 @
B-MAX2/4F X" ¥3vs EARY ERARY 75507 FIR ASAMTUYY v ¥200 @
BM-5143 A 3 ¥400 i :
(F5wo01.4x 3ER) * ZS-GWB TLBLATO—RIA VY ¥780 *
ZSGWBN  T<5<ATO—RYIAYY (FO—HAX) ¥780 %
EvoRT YavoB 70V~ 2TUVT (IN=T)b) +O—d4X
YAS-650 7 2 ¥680 .
AT/ H—~y EF * ZSOWBNH - =058 A o0—K &1 vs (AEAF1—F 1) ¥1,200 %
YAS-675 EvIR? Y3y IOV k ATUYT (TZv7T) ¥680 % Z2-110 AT70—RA 919 Tu—h (FyY MRIF) ¥860 %
ANTZ/ h—~Rv EH 25 g L=y NvFU—91A b
Eyok7 Yavom IOV~ RTUVT (FLYY) YTRWRS 88T % e ¥1.100 %
vas700 I TR e ¥680 *
EvoR7? YyavI@B JOYK ATUVT (LY R)
vasgoo  SYZNT 2R R ¥680 *
EvORY Y3y IR JOY K ATUVY (4T0O—)
vasgas LI TSI ¥680 *
EvoRT Yavom Uv AFUVY (=)
vase7s I YR e ¥680 *
EvORT? YavIRB UV ZATUVT (T5vD)
vasi000 I TR ¥680 *
EvoRT Y3y o@ U ATUVD (FLVY)
vas02s  SYZ 2R R ¥680 *
EvoRT Yavo@ Uv ATUVT (JU—)
vasios0 ST 2SI ¥680 *
EvORT Y3y IR IOV~ RATUVT (FLVY)
vsa7s0  SYITT 3 ¥680 *
EvOR7 YavIB 7OV~ ATUVT (JU—2)
vsa775  §YULT 3 ¥680 *
CyORT? Yavs@ 7OV K RTUVY (EVD)
vsagoo  SYTTT 3 ¥680 *
EvORT? YavIB 70K ATUVT (L R)
vsagso  SZUTT 3 ¥680 *
EvoR7 Yavo@ 70V~ RTUVY ((I0—)
vsas75 UL ¥680 @
EvOR7 YavIB 7OV~ ATUVY (d=ILR)
vsagoo  §YUTT 3 ¥680 *
EvoRT Yavo@ U AFUVT (FLVY)
vsAl7s  SZITT 3 ¥680 *
VS.A1200 ;Zﬁlrl'\g’?g'yaﬁa Uv 27UV (JU—) ¥680 @
e N=YUZ rED [ @ k | Fy FOBEREELDET,
@ = IEEEEl k=A4Tvay
BB-1052 5¢x10¢ "PUVS ¥450 @
BB-1050H HD.5¢x 100 "7PUVY (BHEESAT) ¥650 * MY [& Z2-302SC 2 RFP v T £ PRy HR AVN—IavFy NCERICERT 5/ (—Y
#5x010 770V Y=LK R—bRFUVY <9,
D-079 Comty ¥500 *
BB1asT  ©5X013 FI0Y Y—IRRFUYY (208A) Y580 * -V UR COBRERGEEERDD. EVELPHUSEEFEX THOBENGDET.
BM-415R05/R10 B
BB-1510 100X 150 "PUVY 2@A ¥600 @ 2017.03

REOLFRUERE. FPERLEEITIHANDDET . RNREHFLNGEEE BikE) ICOE, KFEMKEEEICTTHRETEV.



AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

RCIJMODEL{CARS
S[ODELORRS

57D TJS5 > K YOKOMO

IIERFFREKA R/C H— (SYFTY bO—ILA—) OFFIX—H—TY, ZORMIE. 2AFEFE. 2AKEFHE. I—0Ov/GEFIE.
ZUT R/C H—L—ADERIETHDIHFEFIEL—ATHER, 570 R/C A—YZ7ICEATNTLET,

HAett 33T T 120-0005 FRFPEILXEHE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552
BRSO 5~ 1285 - 130~ 178 (REEERA~S)



